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Test method and criterion

Page 1/11
FE 44 TR PR TR AL WA ZHeal
Sample name Li-ion polymer battery Test category After testing
v g 2 1 s
Sample model Accepted date
S E1 AL 33 Y=k
1 ””ﬂ"‘ﬁ . 3.85V 15.4Wh AT H 2017-11-28
Sample specification Test start date
% H (A N Enwad :
FEAZEL(T) 43 MR E 2017-12-26
Sample quantity(pcs) Test end date
LA TRSEHTAEIR P AT PR A A
Consignor Dongguan Amperex Technology Limited
2 4 w7 2R 48 R SE TR LR [ Tl P | 5
ZHEI AL L : ' .
. i West Industrial Road 1#, Songshan Lake Industry Park, Dongguan City, Guangdong
Consignor address : ;
Province, P. R. China
] 1 T THEHTRB IR AT B2 =]
Manufacturer Ningde Amperex Technology Limited
—— Ho [ A A A T R DX R BT G |
iE R No.l XinGang Road, Zhangwan Town, JiaoCheng City, Ningde, Fujian Province, P.R.
Manufacturer address )
China
PUAFRSEAR A BRBARLE: 15°C -25°C; BREELE: 45%~75%
Tt enw_rc_)nment Ambient temperature: 15°C - 25°C; Ambient humidity: 45%~75%
condition
FEG AR e JE e/ R R T I EL E TR
Appearance Silver nylon/Al/PP compound film
BAE CETak ez il kg e
G 6 s S e ST/SG/AC.10/11 Rev.6, 38.3
PR 7 SRR s e

UNITED NATIONS “Recommendations on the TRANSPORT OF DANGEROUS

GOODS” Manual of Tests and Criteria
ST/SG/AC.10/11 Rev.6, 38.3

AT H

Test items

L EERIE. RED. drdiy AMEER BPE. ETEH. SREIHE
Altitude simulation, Thermal test, Vibration, Shock, External short circuit, Crush,
Overcharge, Forced discharge

SR, AR BRAE CRT R TTEmHT W AR

MR 253 ST/SG/AC.10/11 Rev.6, 38.3 FRifE Ry BR
Coneluston The sample has passed the test items of UNITED NATIONS “Recommendations on
the TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criteria
ST/SG/AC.10/11 Rev.6, 38.3
RN 7 - :
B
Testers /ﬁ&\’f}\\ﬁ 7’0”- '2"’] : %— ﬁg{a 20171 7
il N\ 5 , -
comis | B an. 12,7 P
P afg%é%ﬁs%ﬁ\/ N
) o/ 3 )
Checker 41’1’%(%}7\ i f7\ f 2\)’7 K .‘ Wikt 2 _{\ﬁ.
- — nguai ATh peréx. |
z? /)'ét /&H (_,;-w-?_ )2 37. Techi%/ogy‘%nmte}dfl"e%?%mer
o A RLV /
fitle gl BAREN o W Y
Approval Cai Jingling: Technical Director (signature) :_,;/"7
REEM: L EME

Guo Jiali: Center Director

Form No.: QF-QSP-LAB-1026-09H
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Ao S 1t A

Sample description and description
AT AT RAW I HE BL270
Sample name Li-ion polymer battery Model
%ﬁﬁﬁ—% 4000mAh *’T{% L 3.85V
Rated capacity Nominal voltage
o AR HBRAE- 7
emical composition
W3 P 78 AR T P IR B R LR M ST IO A MRS 4.2V, 2.8A fHIfFHE 4.4V,
Test charge program BRISP) 4.4V HHEFLHLE 0.02C)
SRR iEY iR A g

Test using a program

2 HE ) 305 PR AL A T LR HEEA T IR A P B OB WL (DA 0.5C JHLE 3.0V)

AR i [

Test sample image

B 1. 1FEmE B2 R

Figure 1: positive Figure 2: negative

B 3: FRiR
Figure 3: Logo

Form No.: QF-QSP-LAB-1026-09H




4545 Report No.: RTN-UN-1711-013 Page 3/11
2 S, At E' .)-ﬁ‘ T \?;’IJ S 2=P Iﬁéj:‘ 3
FE | WRSE S PR R BT R i S B

Standard requirement or the clause ) Test
No. Name of test Test result . Remark
number of standard conclusion
B L Itfé.ﬂ «éﬁd‘—fa%ﬁ%@ﬁvﬂm»{% A | R 1 L
1 . . . FRUETEME» R34 T1; UN Manual of Test and A . /
Altitude simulation | Criteria ST/SG/AC.10/11/Rev.6, 38.3 Test 1 See Appendix 1 Passed
WELRE A B TR BB WA | sk 2 e
2 FRUEFEME» 854 T2; UN Manual of Test and ) /
Thermal Criteria ST/SG/AC. 10/11/Rev.6, 38.3 Test 2 See Appendix 2 Passed
¥Ezh EJE%@ CRTEl By Escs KB T 3 ¥
3 ; . FRETNEY 3435 T3; UN Manual of Test and . /
Vibration Criteria ST/SG/AC.10/11/Rev.6, 38.3 Test 3 See Appendix 3 Passed
R T T ¢ anual of Test an .
Shock Criteria ST/SG/AC.10/11/Rev.6, 38.3 Test 4 See Appendix 4 Passed
e
Sh LI AT GETRREMERGENS KRR | g 5 pm
5 External FFUEFME %3 T5; UN Manual of Test and . /
short-cireuit Criteria ST/SG/AC.10/11/Rev.6, 38.3 Test 5 See Appendix 5 Passed
B E A IB?‘E:‘EI <<9§$f@ﬂ&ﬁ%iéiﬁiﬂ€ﬁ¥b‘{% RER | L% 6 &
6 FrdETE My 3% T6; UN Manual of Test and . /
Crush/Impact Criteria ST/SG/AC.10/11/Rev.6, 38.3 Test 6 See Appendix 6 Passed
SRS G B O TaR e E i nd B IR | g 7 3
7 FRHEF M % T7; UN Manual of Test and . /
Overcharge Criteria ST/SG/AC.10/11/Rev.6, 38.3 Test 7 See Appendix 7 Passed
B i e, eS| <<%?ﬁﬁﬁﬁ%ﬁ%ﬁﬂﬂﬁb‘(% REA | R e 8 o
8 . KAl 3% T8; UN Manual of Test and _ /
Forced discharge Criteria ST/SG/AC.10/11/Rev.6, 38.3 Test 8 See Appendix 8 Passed
W5 H y
Test items
P MR 2t
Sy, YA\
S A L N / Post /
.. . ame
Subcontracted test condition g3 R code
Subcontracted
Laboratory Sy / HL3E /
Address Tel.

Form No.: QF-QSP-LAB-1026-09H
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58 ; WD 4R | FeR
No. Name of test items Altitude simulation
R », . V. M B Ul 5 ‘] ik
. B RS WA T Before test MR G After test R 2 FAmE | A
Ko Gl Mass logs | Residual | £
SampleNo. | “OWPE | Rk | JFEERIE | R | FERE | o) OCV | Test
m@ | UM | mE | UMW (o) | result
8S%SBI8C21722%737 | Hikse& Tl
1056143ATL1 7AM---- Leye fully 53.8670 4.364 53.8660 4.358 0.00% 99.86% O
------- NVTIAA0773 charged
8S%SBI8C21722%736 | MIKsE&ToHL
1056 143ATL1 7AM---ox leye fully 53.9957 4.364 53.9952 4357 0.00% 99.84% O
------- NVTIAA0630 charged
8S%SBI8C21722%737 | Hikse47Eh
1056143ATLITAM—— | |cye fully 54.2574 4.365 54.2564 4.358 0.00% 99.84% 0]
——-=--NVT1AA0772 Charged
8S%SB18C21722%737 | Hikse4afir
1056 143ATL1 7AM-—-—- leye fully 54.0777 4.364 54.0773 4.357 0.00% 99.84% 0]
“““““““ NVTIAA1232 charged
85%SB18C21722%737 | Bvkse2Tom ‘
1056143ATLITAM=-— |  Igyc fully 53.7550 4.364 53.7547 4.357 0.00% 99.84% O
....... NVTIAA078S charged
8S%SB18C21722%736 | HikseaTor
1056143ATLITAM=— |  [cyc fully 54.1618 4.363 54.1610 4.357 0.00% 99.86% O
———-NVTIAA0837 charged
8S%SB18C21722%737 | Hikse4 7o
1056143ATL] 7AM--—-- leye fully 533.9914 4,364 53.9872 4356 0.01% 99.82% O
------- NVTIAA0409 charged
8S%SBI18C21722%737 | Mk sE4 7o
1056143ATL1 7AM---- leye fully 54.1134 4.365 54.1081 4.359 0.01% 99.86% O
------- NVTIAAQ408 charged
8S%SBI8C21722%737 | K54 ToHL
1056143ATL1 TAM--—- Leye fully 54.1103 4.366 54.1060 4.360 0.01% 99.86% O
———--NVTI1AA0363 charged
8S%SBI8C21722%737 | MIKSERFH
1056143ATLI 7AM----- leye fully 54.1917 4.365 54,1868 4.358 0.01% 99.84% O
------- NVTIAA0410 charged
PLFEH

e LR V-HESG DA R-BER; P2 O-JGilb, JoHES, JofME, JoRE, JoRX.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture

& no fire.
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B ; WRTH LR | W
No. Name of test items Thermal test
N », Xl N . { I i
BE Rt s iR AT Before test M) After test Rk e | Wik
B R 2 Alasy Kbl Residual 4R
Sample No. statﬁs iR TP T Bt T i HL (%) OEV Test
| m@ | UM | me | UV (%) | result
8S%SBI18C21722%737 | Hikse &
1056143ATL1 7TAM--—-- leye fully 53.8660 4.358 53.8622 4.285 0.01% 98.32% O
------- NVTIAA0773 charged
8S%SBI8C21722%736 | HikTEA&TH
1056143ATLI7AM—— | lcye fully 53.9952 4357 53.9917 4.285 0.01% 98.35% O
= NVTTAA0630 chﬂrged
8S%SB18C21722%737 | WikseaFiH
1056143ATL1 TAM - leye fully 54.2564 4,358 54.2525 4,287 0.01% 98.37% O
—eeee-NVTTAAQ772 charged
8S%SB18C21722%737 | HWiksa &7l
1056143ATLI 7AM-—— leye fully 54.0773 4.357 54.0729 4.285 0.01% 98.35% 0O
—-NVT1AA1232 charged
8S9%SBI8C21722%737 | Hiksye4TiH
1056143ATL17AM---- leye fully 53.7547 4.357 53.7508 4.285 0.01% 98.35% O
—-—-NVT1AA0785 charged
8S%SBISC21722%736 | Hikse& Tl
1056143ATLI 7TAM---— leye fully 54.1610 4.357 54.1575 4.286 0.01% 98.37% O
~~~~~~~ NVTIAA0837 charged
8S%SB18C21722%737 | HK5E4TEHL
1056143ATLL7AM---—- leye fully 53.9872 4.356 53.9865 4.284 0.00% 98.35% @)
e -NVT T AA0409 charged
8S%SB18C21722%737 | HiKseLFEH
1056 143ATL1 7AM----- Teye fully 54.1081 4.359 54.1084 4.290 0.00% 98.42% 0]
------- NVTIAA0408 charged
8S%SBI8C21722%737 | Hikse&fom
1056143ATLI TAM----- Leye fully 54.1060 4.360 54.1052 4.288 0.00% 98.35% O
-——-—-NVTI1AA0363 cha[ged
8S%SBI8C21722%737 | KsEFH
1056143ATL1 TAM----- leye fully 54.1868 4.358 54.1863 4.288 0.00% 98.39% 0]
------ NVTIAA0410 Charged
PATF=EH

e L V-HESG DA R-BER; FHRA O-JGHHR, THER, JoffE, W, k.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture

& no fire.
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g 5 WA #A | dRE
No. Name of test items Vibration
5 N T 5 y_] ' D { I 5
B R A i H] Before test MG After test IRk ﬂ:ﬂjﬁ | Wk
ERTE RS Sampl “ Mass loss Residual | %55t
ample
Sample No. | > P R | RRRE | RE | FEOUE | ) OCV | Test
m; (@) U (V) 3 () Us (V) (%) result
8SYSBI8C21722%737 | Hikse4aFowh
1056143ATL17AM--— leye fully 53.8622 4285 53.8574 4.284 0.01% 99.98% 0O
....... NVTIAA0773 charged
85%SB18C21722%736 | HikseeFoh
1056143ATL17AM--—- leye fully 53.9917 4.285 53.9870 4.284 0.01% 99.98% O
....... NVTIAA0630 charged
8S%SBISC21722%737 | Hikse L Fih
1056143ATL17TAM----- Teye fully 54.2525 4.287 54.2476 4.286 0.01% 99.98% O
------- NVTIAA0772 charged
85%SB18C21722%737 | THiksea T
10S6143ATLITAM=—- |  leyc fully 54.0729 4.285 54.0685 4.284 0.01% 99.98% O
AAAAAAA NVTIAA1232 charged
8S%SB18C21722%737 | Hike LT
1056143ATL17AM--— lc;sfully 53.7508 4.285 53.7456 4.284 0.01% 99.98% 0
—===-NVT1AA0785 chﬂrged
8S%SBISC21722%736 | HikFeaFH
1056143ATL17AM----- Teye fully 54.1575 4.286 54.1522 4.285 0.01% 99.98% O
cmenee-NVT1AAOQ837 charged
85%SBI8C21722%737 | Hkse&7o
1056 143ATL] 7TAM--erx leye fully 53.9865 4.284 53.9814 4.283 0.01% 99.98% O
------- NVTIAA0409 charged
8S%SBI8C21722%737 | Hikse&FiH
1056143ATL1 7AM--—- leye fully 54.1084 4.290 54.1029 4289 0.01% 99.98% O
....... NVT1AAQ408 charged
88%SB18C21722%737 | k52T
1056143ATLI TAM——- leye fully 54.1052 4.288 54.0997 4.287 0.01% 99.98% O
------- NVTIAA0363 Charged
8S%SBIBC21722%737 | HiRSERToH
1056143ATL1 7AM---- leye fully 54.1863 4.288 54.1810 4287 0.01% 99.98% O
e NVT1AAQ410 charged
PIT=EH

T LR V-HESG DR RER; F-RJG O-TGlbR, ToHER, ToffE, TR, JilK.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture

& no fire.
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Fg i WikBiE 4% | i
No. Name of test items Shock
N T G P 8 il = d i I i3
) Re RS WA R Before test MR E After test Rk FigE | Wik
e S G l;: I\/Eass Fois Residual gh B
Sample No. T Bt | FEOLE | R | JFEAE | o) ocv Test
my (g) U, (V) m;(g) Uz (V) (%) result
8S%SBISC21722%737 | Hiksed il
1056143ATL1 TAM-——- Leye fully 53.8574 4.284 53.8585 4.283 0.00% 99.98% 0O
....... NVTIAA0773 charged
8S%SB18C21722%736 | ks F5H
1056143ATL1 TAM--—- leye fully 53.9870 4.284 53.9873 4284 0.00% 100.00% 0
------- NVTIAA0630 charged
8SYSBI8C21722%737 | Hikse &7
1056143ATL17TAM--—- leye fully 54.2476 4.286 54.2484 4.286 0.00% 100.00% 0]
-—----NVTIAA0772 charged
8S%SBI8C21722%737 | Hikse T H
1056143ATL17AM---— leye fully 54.0685 4.284 54.0685 4.283 0.00% 99.98% O
——-NVT1AA1232 charged
8S%SBI8C21722%737 | M ikse2 T
1056143ATL1 7AM-—- leye fully 53.7456 4.284 53.7463 4.284 0.00% 100.00% (0]
--=-=-NVT1AAQ785 charged
8S%SBI18C21722%736 | Wwkse&m
1056143ATL1 7AM-—--- leye fully 54.1522 4.285 54.1522 4285 0.00% 100.00% O
------- NVTIAA0837 charged
8S%SBISC21722%737 | HkFe&7oh
1056 143ATL1 7TAM----- Leye fully 53.9814 4.283 53.9826 4,282 0.00% 99.98% O
------- NVTIAA0409 charged
8S%SBI8C21722%737 | Hikse &7 H
1056143ATL1 7TAM-—-- leye fully 54.1029 4.289 54.1040 4.288 0.00% 99.98% O
------- NVTIAA0408 charged
8S%SBIBC21722%737 | M kse4FiH
1056143ATL1 7TAM--—-- leye fully 54.0997 4.287 54.1014 4.286 0.00% 99.98% O
eeeee-NVT1AA0363 charged
8S%SB18C21722%737 | HIKsE4FoH
1056143ATLI7AM——- |  1cyc fully 54,1810 4,287 54,1828 4,287 0.00% 100.00% O
------- NVTIAA0410 charged
PTFaEH

FE: LR V-HESG DR R F-RAG O-JGHR, JoHER, ok, TR, TRk

Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture

& no fire.
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=1 S, 3 A1 A
e s WIRIIE &7 | SR
No. Name of test items External short circuit
=) 2
A i 2 T e e Y
4% 01 é = =y ;gq 3 | X {,:l: ~
PG 5 FERRES Max. External Temperature WAL ik
Sample No. Sample status C) Test result Remark
85%SBI8C21722%737 e s A
1056143ATL1 7AM--—- EKSE R FEH 57.9 0] it
_______ NVTIAAQ0773 leye fully charged
8S%SB18C21722%736 A
1056 143ATL1 7TAM--—- ¥ ?j?’“'%jﬂ' 58.0 @] /
e -NVT1AA0630 leye fully charged
8S%SBI18C21722%737 5 Y
1056143ATL17AM-—mm- HRSERIEH 58.1 O /
e -NVTI1AA0772 T1cye fully charged
8S%SB18C21722%737 G S
1056143ATL] 7AM-een- HIRSE R T 582 O /
- NVTI1AA1232 Icyc fully charged
8S%SB18C21722%737
1056143ATL1 7TAM----- HIRFER TR 57.8 O /
e NVT1AAO785 Tcyc fully charged
8S%SB18C21722%736 .
1056143ATL1 7AM----- HGERTEL 57.8 O /
e NVT1AAOS3T leye fully charged
85%SB18C21722%737 S
1056143ATL] 7TAM--mov HIK5E 7 57.8 0] /
e NVT1AA0409 leye fully charged
85%SB18C21722%737 P
1056143ATL17TAM--—- HRERTEH 57.8 O /
o NVT1AA0408 lcye fully charged
8S%SB18C21722%737 S oh
1056143ATL17AM——rr HRERTE 57.5 0 /
e NVT 1 AAQ363 leye fully charged
8S%SB18C21722%737 b e e
1056 143ATL1 7AM-—- HGEETL 57.1 O /
_______ NVTIAA0410 leye fully charged
PIFZEH

H: D-ifE; R-IEN; F-RA; O-Jofitik, Wi, kA

Note: D-Disassembly, R-Rupture, F-Fire, O- No disassembly, no rupture & no fire.
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T 2 WIATIH %8R | B
No. Name of test items Crush
Ao 2 TH] e 720 L P
AR =N Y Ty Sl £k 3
5 RS Max. External Temperature WREER ik
Sample No. Sample status (C) Test result Remark
I S0% R
021728812374 Ty S0% capacity 229 O i
R60736G1022D Ik SO% it 23.6 0 /
lIcye 50% capacity
R60737A128E2 Mo e 24.2 o) /
cyc 50% capacity
R60737C1067E Bl 23.0 o) /
cyc 50% capacity
RG0737A128AE Fk S0%2eiit 23.0 0 /

leye 50% capacity

PT=H

H: D-EE;  F-lk; O-TofRdk, Foikk.
Note: D-Disassembly, F-Fire, O- No disassembly, no fire.

Form No.: QF-QSP-LAB-1026-09H
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i S = T 2
IAacs 5 W5 H 42 0 T
No. Name of test items Overcharge
eSS AR T 5 L
Sample No. Sample status Test result Remark

8S%SB18C21722%737 -

1056143ATL17AM--— 1 ﬁ”{f’lfif“% . 0 7
------- NVTIAA0275 eye Ity charge

8S%SBI18C21722%737 e

1056143ATL17 AM—-- RS E L 0O /
eeee-NVT1AA0137 leye fully charged

8S%SB18C21722%737 e

1056143ATL17AM—--- ] ﬁ”}’]‘;ﬁfﬂ* . 0 /
e NVTIAA0378 cyc fully charge

85%SB18C21722%736 o

1056143ATL17AM----- lﬁwf"l‘l‘%lﬁﬁﬂd O /
—-—--NVTIAA1178 Cye luly ¢harge

8S%SB18C21722%737 L

1056143ATL1 7TAM--—- 505‘0 ?{;’]‘?éi‘?hﬁ g 9] /
————--NVTIAA0468 ey Ty chalge

8S%SB18C21722%737 oty 2ot

[056143ATL17AM--rer S0 e R 0 /
_______ NVTIAA041S 50cyc fully charged

8S%SB18C21722%737 .

1056143ATL17AMe- 50 Y 2T 0 /
e NVTI1AA0210 S0cye fully charged

8S%SBI8C21722%737 e

1056 143ATL I 7AM-—— | *ﬁ’ﬁéft'% 0 /
—---NVTIAA0038 cyc fully charged

PLFZEH
e DRE;  F-igk; O-Jofiffk, Joildk.

Note: D-Disassembly, F-Fire, O- No disassembly, no fire.

Form No.: QF-QSP-LAB-1026-09H
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e g WA H 44 75 i ] JAC H
No. Name of test items Forced discharge
FE s PR kg5 R i
Sample No. Sample status Test result Remark
R60737B112B7 | HRSERBA 0 /
cyc fully discharged
R60737C10676 | | HITEEE o) /
cyc fully discharged
Y SE Gl
R60736GI11E7 leye fully discharged O /
R60737B11C44 |  FAGEERL 0 /
cyc fully discharged
TR sE R L
R60736A109C0 leye fully discharged O /
R60736G1008A | ki@ 0 /
cyc fully discharged
RGOTATCIO7SF | , FIKEMA 0 /
cyc fully discharged
R60737B11627 HkELI S 0 /
lcyc fully discharged
TR E A
R60737A130E3 leyce fully discharged 0 /
RE073TAIS0ES | | BEmINE 0 /
cyc tully discharged
a 50 IRFEAHHL
R60737C10687 50yc fully discharged 0 /
50 W sEABol
R60736G11972 50yc fully discharged O /
50 K58 A
R60737A12D84 50yc fully discharged 0 /
50 ¥ TEANH
R60737A12D83 50yc fully discharged O /
50 WSE AL
R60736G11DC8 50yc fully discharged O /
50 IRFEAHLH
R60737A120ES 50yc fully discharged 0 /
50 584
R60737A12F47 50yc fully discharged O /
50 IR 58T
R60737B11022 50yc fully discharged 0 /
50 I TERHH
R60737B11C9%4 50yc fully discharged O /
» S50 Ysg AT H
ROO73TAIIT2E 50yc fully discharged o /
D F-RkG O-Fofiffk, Jikeko

Note: D-Disassembly, F-Fire, O- No disassembly, no fire.
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Statement ~

I 21 K S W M N T
The test report is invalid if not affixed the official seal of the laboratory to it.
2. H SRR A TT R o
The test report is invalid if it is blotted out.
3. R ICIRMGER, DAL
The conclusion of the consignation test is only valid for the provided sample.
4. AEREARLE EBTWE ], AAERr 6]
This report cannot be partial copied, without the written permission of Amperex

Technology Limited Test Center.

ARSEHTREIRRHE AT PR JIIA A O

Dong guan Amperex Technology Limited Test Center

Mok ) AR AR AR SE TR LR kg 15

Addr.: West Industrial Road 1#, Songshan Lake Industry Park, Dongguan City,
Guangdong Province, P. R. China

HL3E Tel. : +86-0769-88989149

L Fax.: +86-0769-88989483

Wk Website : www.atlbattery.com




Manufacturer:

Ningde Amperex Technology Limited

Addr.: No. 1 XinGang Road, Zhangwan Town, JiaoCheng City, Ningde, Fujian Province, P.R. China
Tel.: +86-593-2583888

Fax.: +86-593-2583999

Website: www.atlbattery.com

Email: Marketing@ATLBattery.com



Test Laboratory:

Dongguan Amperex Technology Limited Central Lab

Addr.: West Industrial Road 1#, Songshan Lake Industry Park,
Dongguan City, Guangdong Province, P. R. China

Tel.: +86-0769-88989149

Fax.: +86-0769-88989483

Website: www.atlbattery.com

Email: Marketing@ATLBattery.com



